
RYOBI
EXPAND-IT HEDGE

TRIMMER ATTACHMENT
ITEM NO. RYAHT99
MFG NO. 090074012 

REPAIR SHEET



RYOBI EXPAND-IT HEDGE TRIMMER ATTACHMENT – ITEM NUMBER RYAHT99

2

36

31

33

34

35

43

37

44

45

46

19

19

42

41

39
40

38

48

47

32

1 2
3

4

29

17

17
17

18
19

18
19

18
19

15

14

12

10

10

11

9
8

6

7
5

14
13

15

16

30

28
27

26

25

24

10 10

10
22

21

23

20



RYOBI EXPAND-IT HEDGE TRIMMER ATTACHMENT – ITEM NUMBER RYAHT99

3

The item number and manufacturing number can be found on a label attached to the unit. Always mention the 
item and manufacturing number, in all correspondence regarding your HEDGE TRIMMER ATTACHMENT or 
when ordering repair parts.

PARTS LIST

	 1		 308554012	 Lower Drive Shaft Assembly 
				    (Inc. Key Nos. 2 and 4).................1

	 2		 940964010	 Warning Label..............................1

	 3		 940705036	 Logo Label....................................1

	 4		 518019002	 Hanger Cap..................................1

	 5		 678279001	 Cotter Pin.....................................1

	 6		 678278001	 Castle Nut.....................................1

	 7		 678433004	 Spring Washer..............................1

	 8		 638098005	 Washer.........................................1

	 9		 570663002	 “O” Ring.......................................1

	 10		 311667002	 Gear Assembly 
				    (Inc. Key No. 11)...........................1

	 11		 678288001	 Washer.........................................1

	 12		 570644002	 “O” Ring.......................................1

	 13		 650043001	 Washer.........................................1

	 14		 660925003	 M4 Screw.....................................2

	 15		 650049001	 Spring Washer..............................2

	 16		 640081001	 Ratchet Wheel..............................1

	 17		 660901001	 Bolt (M5 x 14 mm)........................3

	 18		 678284001	 Lock Washer (5 mm).....................3

	 19		 678287001	 Washer (OD9.8 x ID5.3 x 0.8t)......8

	 20		 640082001	 Gear Case....................................1

	 21		 901340002	 Paper Seal....................................1

	 22		 620512001	 Shaft.............................................1

	 23		 678580002	 C Ring...........................................1

	 24		 660642001	 Screw (1/4-20 x 1-1/4 in.).............1

	 KEY	 PART		
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 25		 638247001	 Torsion Spring..............................1

	 26		 638248002	 Adjustment Spring........................1

	 27		 660846002	 Screw (10-24 x 7/16 in. T.F.).........1

	 28		 660679002	 Screw (M5 x 8.5 mm, Hex. Hd.)...1

	 29		 638257002	 Lock Cover...................................1

	 30		 660939002	 Screw (M5 x 15 mm, Hex. Hd.)....1

	 31		 678820002	 Hex Nut (M6)................................2

	 32		 678490002	 Lock Nut (M6)...............................2

	 33		 901362001	 Gasket..........................................1

	 34		 311667001	 Gear Case (Inc. Key No. 23).........1

	 35		 311509002	 Handle (Inc. Key No. 36)...............1

	 36		 940964011	 Hot Surface Label.........................1

	 37		 308548031	 Blade Assembly............................1

	 38		 638668001	 Spacer..........................................2

	 39		 678587001	 Washer (OD16 x ID6.8 x 1.5t).......2

	 40		 678433001	 Washer (Bellville)..........................2

	 41		 660903002	 Bolt (M6 x 32 mm, Hex Hd.).........2

	 42		 901665002	 Felt Seal........................................2

	 43		 650044001	 Blade Washer...............................1

	 44		 638383007	 Bushing........................................1

	 45		 901659001	 Gasket..........................................1

	 46		 640110005	 Gear Box Cover............................1

	 47		 660900001	 Screw (M5 x 22.8 mm).................5

	 48		 518921004	 Scabbard .....................................1

			  NOT SHOWN:

			  991000571	 Operator's Manual

			  9-28-15 
			   (Rev:02)

	 KEY	 PART		
	 NO.	 NUMBER	 DESCRIPTION	 QTY


